


SERIES 600 SP
(1994)

23
: g7
a “.‘.1'
600 SP Powered by: B & § Quantam Qa‘ i

XE 40122782 g

PAGE 1 When ordering PLEASE QUOTE PART NUMBER & Description, NOT Mlustration No.
Determine right or left hand side from standing in operating position (standing at handle}



SERIES 600 SP
iR (1994)
53 Bl ook e
Item Part Description Qty | Item Part Description Qty
No No No No
1 503150  Clip, Stariock 5 Dia 2| 25 981176 Cover, Chain Bottom - 600 1
2 580030 Bush, Axle Pivot 2| 26 503200 Pivet, Pop4.8 Diax 12.7 4
3 529674  Retainer, Rear Axle 2| 27 981172 Cover, Chain Top - 600 SP 1
4 581220 Handle, Bail 1| 28 503525  Screw, Set M6 x 65 1
5 980019  Axle Assy, Front 1| 29 501682 Nut, Nyloc M6 6
6 551212  Bearing, Wheel 8 | 30 981175 Brace, Rear 600 SP 1
7 503236  Clip, Stariock 1/2" 4} 31 503239  Screw, Self Tapping 10x .5 7
8 580793  Hubcap, 150mm Dia Mk6 2 | 32 503411  Screw, Set M6 x 20 2
9 580790  Wheel Assy, 175mm Front 2 | 33 580007 Rod,Flap 6mm x 347mm 1
10 501365  Clip, Starlock 5/16" 2] 34 981154 Flap - Silver 1
11 981170  Rod Assy, Connecting - 600 1| 35 501606 Washer,Flat8x19x1.5 4
12 580621  Spring, Counterbalance 1| 36 580008  Spring, Flap 1
13 580283  Namepiate, Masport 1§ 37 3580602 Handle, Flap 1
14 981169 Housing - 600 Highdeck SP 1| 38 501598 Screw, Set M8 x 25 4
15 503200 Pivet, Pop4.8 Diax 12.7 2| 39 501793  Nut, Nyloc M8 7
16 580025  Quadrant, Height Selector 1] 40 980704 Handle Assy, Lower "U" 1
17 500204  Washer, Spring 3/8" 4 | 41 581030 Retainer Assy, Control 2
18 580453  Screw, Self Tapping 42 980960  Stud, Handle Lock 2
3/8"x11/8" 3| 43 016777 Washer, Slipper 2
19 981073  Anchor, Cable 1} 44 503369 Pin, Tension 3/16" x 7/8" 2
20 501959 Screw, SetM6x 12 4 | 45 580313 Lever, Handle Locking 2
21 581113  Pin-Location, Cover 1| 46 581134  Control-Throttle, Econ RH 1
22 503511  Nut, Nyloc M5 1 | 47 503455  Screw, Pan M6 x 40 1
23 981178  Retainer, Axle Rear 2 | 48 501764  Nut, Nyloc M6 8
24 501702  Screw, SetM6x 16 6 { 49 981070 Handle, Uptumed 1
50 981208 Brace, Rear Stiffener - 600 SP 1

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle)

PAGE2



SERIES 600 SP
(1994)

&

-
}

600 SP Powercd by: B & § Quantum Qa/ g

XE 40 122782

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine rght or left hand side from standing in operating position (standing at handle)

PAGE 3



7 SERIES 600 SP
$' (1994)
P} !
i e
Item Part Description Qty | Item Part Description Qty
No No No No
i 301602 Nut, M8 1 29 5804056 Grip, 7.9 Dia - Black 1
2 301610 Washer, Spring 8mm 1 | 30 980733 Rod, Height Selector 1
3 503042  Pin, Tension4 x 20 1 | 31 580649  Spring, Leaf 1
4 581168 Post-Securing, Cover 1 | 32 503373 Rivet, Flat Head 3/16" x 27/64" 5
5 981056 Bracket-Idler Shaft 1 | 33 580091 Bush-Pivot, Rear Axle 2
6 981173 Cover Assy, Belt 1 | 34 981222 Axle Assy, Rear Driving 1
7 533356 Grommet 35 581052 Pulley, Intermediate - 900 1
_#4A 14mm OD x 1I0mmID 1 | 36 981053 Shaft Assy, Idler 1
8 572199 Washer, Flat 8 x32x 2 1 | 37 503418 Washer, Flat 16 x26x 2 5
9 503526 Nut, M§ HEX DOME 1 38 557048 Bearing-Bush, Rear Roller 2
10 580794  Hubcap, 200mm Dia Mk6 2 | 39 980066  Cover, Dust RH 1
11 501682 Nut, M6 6 i 40 501764 Nut, Nyloc M6 8
12 580792 Wheel Assy, 220mm Rear 2 | 41 501703 Washer, Flat 6 x 14 x 1.2 10
13 580046 Seal, Wheel 2 | 42 503293 Circlip 1/2" Ext 2
14 580618 Gear, Driving Plastic 2 | 43 500858 Washer, Flat 1/2" x 1" 2
15 580179 Screw, Set M6 x 40 6 | 44 557067 Pulley, Tensioner 1
16 980067 Cover, Dust LH 1 | 45 981058 Arm Assy, Tensioner - 950 1
17 503102 Washer, Flat 12 x 20 2 | 46 503403 Screw, Grub M6 x 10 1
18 581090 Pinion, LH - 950 SP 1 | 47 581165 Pulley-Vee, Engine 1
19 581093 Cap, Pinion - 900 SP 2 48 980343 Plate-Anchor, Cable 1
20 501213 Bearing, Ball 12 x 32 x 10 2 | 49 501702 Screw, Set M6 x 16 6
21 503231 Pin, Tension 4mm x 20mm 4
22 581092 Pawl, Drive - 900 SP 2 NOT ILLUSTRATED
23 981174 Shaft Assy, Rear Axle 1
24 503231 . Pin, Tension 4mm x 20mm 4 581159 Chain 3/16" x 1/2" 1
25 581091 Pinion, RH - 950 SP 1 503054 Tie, Nylon Cable 1
26 580616 Sleeve, Rear Axle 1 581166 Beit-Vee, Truflex - 1240 Gates 1
27 503236 Clip, Starlock 1/2" 4 581167 Cable Assy, Clutch 600 SP 1
28 501703 Washer, Flat 6 x 14 x 1.2 10 581108 Spring-Return, Idler Arm 1

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Ilustraticn No.
Determine right or left hand side from standing in operating position (standing at handie)

PAGE 4



CATCHER &
BLADE PAGE

Item Part Description Qty
No No

981179 Catcher Assy, Fabric 1
(Includes tems 1 - 5)

581160 -+ Bag Assy

581161  « Frame Assy

502101 - Screw, Pan M6x 12

502098 -+ Nut, M6

981171 +Lip

Uy B L b
N N

Item Part Description
No No

=
e

~ 980676 Blade Assy, Cushion Cut
(Includes Items 1 - 9)

503363 - Key, Woodruff - 25mm
501680 -« Nut, Nyloc M6 HEX
501704 - Washer, Flat 10x 21
980655 - Carrier Assy, Blade - 25mm
980658 -« Blade, Cushion Cut - 460
580693 -« Washer, Wavy 134
580086 -« Boli, Blade
580132 -+ Screw, Set NF3/8"x 1"
500204 - Washer, Spring 3/8"

—

V=TI =N T N U
(T I T I S I

PAGE 5 When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illusiration No,
Determine right or left hand side from standing in operating positien (standing at handle)



	981813_pg-0
	981813_pg-1
	981813_pg-2
	981813_pg-3
	981813_pg-4
	981813_pg-5



